M40-110 Classic, 96762140101, 2016-11




SPARE PARTS LIST






REF. PART NO. DESCRIPTION REMARK QTY. KIT
579820202 GASKETKIT

579820203 SHROUDKIT

579820204 CARBURETTORKIT

579820205 MUFFLERKIT

579820206  FUEL TANK KIT

579820207 FUEL FILTERKIT

579820208 IGNITIONKIT

579820209 GOVERNORKIT

OO N[O |O| A~ [W|N|—

579820210 AR INTAKE KIT

10 579820211 CYLINDER HEAD KIT

—
—

579820213 ARFILTER

579820212  DIPSTICK

UG IR G (U I (U ) U S (PR S (N N

- 579820214 FUEL CAP



94

100




REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 574396301 HUBCAP d.170 4
2 504857801 NUT 4
3 574414904 WHEEL d.170 4
8 531204912 SCREW M10x26.4 4
9 588234202 WASHER 4
10 586932801 LEVER 4
11 574610501 KNOB 4
12 531207989 WASHER 4
13 531208974 WASHER 4
14 531207978 NUT M10x26.4 4
15 504851601 SUPPORT WHEEL 2
18 504851501 SUPPORT WHEEL 2
30 531208008 SCREW 3/8" 1
31 531207237 WASHER 1
32 587159010 MOWER BLADE 1
33 531207243 WASHER 1
34 531207242 ADAPTER 1
35 505290901 KEY 1
51 531213467 FRAME 1
52 579816301 COLLECTOR 1
58 574610201 HATCH 1
62 581021701 DECAL McCulloch 1
63 521899643 DECK 1
64 532150406 BOLT 3/8 3
66 584816903 LOCKWASHER 2
67 531205060 SHAFT 1
68 531205999 SPRING 1
75 501157106 ENGINE 1
78 531207982 NUT M8 2
79 531204923 WING NUT 2
80 531204922 WASHER 2
81 531204921 SCREW M8x25 2
82 531208950 PLUG 2
83 531207982 NUT M8 2
84 531204923 WING NUT 2
85 531207090 WASHER 2
86 531207089 SCREW M8x50 2
91 504708601 HOOK 1
94 504708304 HANDLE 1
95 504708001 HANDLE upper half 1
98 531205581 CLIP 2
99 531206071 HANDLE lower half 2
100 580833601 SCREW EHHM 1
102 582192102 CABLE ASSY 1
103 531208043 BRACKET 1
104 581551201 HEXAGON LOCKING NUT 1
242 576136006 SCREW M5x8 2
243 579300901 SEAL 1



